



## CERTIFICATE OF CONSTANCY OF PERFORMANCE

**0493 - CPR - 0174**

In compliance with Regulation 305/2011/EU of the European Parliament and of the Council of 9 March 2011 (the Construction Products Regulation or CPR), this certificate applies to the construction product

**Tufted broadloom carpet-FR, 100% polyamide, woven textile backing (synthetic)**

**Total mass: 2900g/m<sup>2</sup> - 3100g/m<sup>2</sup>**

**Effective pile thickness: 5,5mm - 8mm**

Loose laid on a non-combustible substrate\* according to EN 13501-1



\*End use substrates of classes A1 or A2-s1,d0 (ISO 13238:2010 § 5.2.2)

produced by or for

**CONFETTI HALI SANAYI A S**

**Ikitelli Organize Sanayi Bölgesi Turgut Özal Caddesi NO 34**

**34670 BASAKSEHIR ISTANBUL**

**Turkey**

and produced in the manufacturing plant(s)

**CONFETTI HALI SANAYI A S**

This certificate attests that all provisions concerning the assessment and verification of constancy of performance and the performances described in Annex ZA of the standard

**EN 14041:2004/AC:2006**

under **system 1** are applied and that

***the product(s) fulfil(s) all the prescribed requirements set out above.***

This certificate was first issued on **March 01th, 2019** and will remain valid as long as the test methods and/or factory production control requirements included in the harmonised standard, used to assess the performance of the declared characteristics, do not change, and the product, and the manufacturing conditions in the plant are not modified significantly and latest on **March 01th, 2022**.

**This certificate consists of 1 certificate and 1 annex**

  
Inge De Witte  
certification officer

Zwijnaarde, March 01th, 2019



**Annex  
of  
CERTIFICATE OF CONSTANCY OF PERFORMANCE**

**0493 - CPR - 0174**

**Tufted broadloom carpet-FR, 100% polyamide, woven textile backing (synthetic)**

Related commercial names to this product group are:

- 900 GR PA CUT
- 1400 GR PA CUT

The obtained classification is based on the next test reports:

- Centexbel: 18.05233.02 dd 2018/10/08
- Centexbel: 18.05233.01 dd 2018/10/08

**This certificate consists of 1 certificate and 1 annex**

